BH6.7(RK)

Parts Catalog



= At

0. Chassis PART NO. W2

FIG 001 SUB FRAME

FIG 002 MAIN FRAME & VALVE
FIG 003 STABILIZER

FIG 004 LEVER

FIG 005 VALVE COVER

FIG 006 SWING BRACKET

FIG 007 BOOM COMP

FIG 008 DIPPER STICK & BUCKET COMP
FIG 009 SEAT ASSY

FIG 010 HOSE FITTING

FIG 011 LABEL GROUP

FIG 012 ACCESSORY

10
12
14
16
18
20
22
24
26



0. Chassis PART NO. W2

FIG 001 SUB FRAME

FIG 002 MAIN FRAME & VALVE
FIG 003 STABILIZER

FIG 004 LEVER

FIG 005 VALVE COVER

FIG 006 SWING BRACKET

FIG 007 BOOM COMP

FIG 008 DIPPER STICK & BUCKET COMP
FIG 009 SEAT ASSY

FIG 010 HOSE FITTING

FIG 011 LABEL GROUP

FIG 012 ACCESSORY

10
12
14
16
18
20
22
24
26



==
Year/Month

2022-03

SUB FRAME

FIG 001

BH6.7(RK)

NOTE




==

FIG 001 SUB FRAME Year/Montn
BH6.7(RK) 2022-03

KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS

001 1 9020-400-100-0 FRAME COMP , RAIL 1

001 2 | 9020-400-200-1 BRACKET , HANGER 2

001 3 |9020-400-220-0 STAY 2

001 4 [V201-461-604-5 BOLT , HEX M16X45 2

001 5 |V201-461-606-0 BOLT , HEX M16X60 4

001 6 |Vv401-160-016-0 WASHER , SPRING M16 6

001 7 | Vv301-360-016-0 NUT , HEX M16 6

001 8 |9020-400-210-0 PIN , SUB FRAME 2

001 9 |V411-160-012-0 WASHER , PLAIN M12 2

001 10 |V560-160-001-2 PIN , SNAP 2

001 11 | V203-462-007-5 BOLT , HEX/FINE M20X75XP1.5 2

001 12 | V203-462-006-0 BOLT , HEX/FINE M20X60XP1.5 6

001 13 | Vv401-160-020-0 WASHER , SPRING M20 8

001 14 | V331-360-020-0 NUT , HEX/FINE M20XP1.5 8

NOTE




FIG 002

BH6.7(RK)

MAIN FRAME & VALVE

==
Year/Month

2022-03

NOTE




==
Year/Month
FIG 002 MAIN FRAME & VALVE
2022-03
BH6.7(RK)
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
002 | 1 [9020-200-100-1 | FRAME COMP , MAIN 1
002 | 2 [8510-510-600-0  |VALVE, MAIN 1
002 | 3 [v218-360-802-5 |BOLT, HEX/SP M8X25 4
002 | 4 [9020-510-001-0  |ELBOW (UNF 7/8, PF 1/2) oy e PE 2
002 | 5 |[8510-510-004-0 | UNION/LONG e ONF 6
002 | 6 [8510-510-005-0 | UNION/SHORT eI 6
002 | 7 [9010-200-014-0 | INSULATOR , ANTISLIP 2
002 | 8 [Vv201-361-003-0 |BOLT, HEX M10X30 2
002 | 9 [Vv301-360-010-0  [NUT, HEX M10 2
002 | 10 [9020-100-010-0  |RUBBER, CUSHION 2
002 | 11 [Vv201-451-204-0  |BOLT, HEX M12X40 2
002 | 12 [Vv411-160-0120 | WASHER, PLAIN M12 2
002 | 13 |V401-160-0120 | WASHER, SPRING M12 2
NOTE




FIG 003

BH6.7(RK)

STABILIZER

==
Year/Month

2022-03

FIG 002-1

T
R

NOTE




==
Year/Month
FIG 003 STABILIZER cario
2022-03
BH6.7(RK)
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
003 1 9020-200-530-0 STABILIZER COMP 2
003 2 | 9020-310-500-0 STABILIZER CYLINDER 2
003 3 | 9020-200-540-1 FOOT COMP , STABILIZER 2
003 4 19020-200-006-0 LOCK PIN , STABILIZER/A 6
003 5 |9010-200-008-0 LOCK PIN , STABILIZER/A 2
003 6 |3452-172-111-0 PIN , HAIR (22 LOCK) 8
003 7 | V761-150-000-0 NIPPLE , GREASE/A-PT1/8 4
NOTE




L
5|8
WS g
m sl S
3| &
>
hd
L
>
L
|
4\./
o 7
© <
O ¢
L m

NOTE

-10 -



==
FIG 004 LEVER Year/Month
BH6.7(RK) 2022-03
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
004 1 9020-210-601-0 ROD 4
004 2 | V201-360-802-5 BOLT , HEX M8X25 4
004 3 | 8420-000-023-0 NUT , HEX/NYLON M8 4
004 4 [9010-210-650-0 ROD END (M6) 6
004 5 |V411-160-006-0 WASHER , PLAIN M6 6
004 6 |9010-210-603-0 BOLT , HEX/SHORT 4
004 7 | 9010-210-604-0 BOLT , HEX/LONG 2
004 8 |1902-721-006-0 NUT , HEX/NYLON M6 6
004 9 |9020-210-610-0 LEVER COMP , LH 1
004 10 [9020-210-620-0 LEVER COMP , RH 1
004 11 | V212-360-602-0 BOLT , HEX/SP M6X20 6
004 12 |9010-210-605-0 BOOTS, LEVER 2
004 13 [9020-210-608-0 LEVER 2
004 14 | V334-360-010-0 NUT , HEX/FINE M10XP1.25 4
004 15 [9010-219-010-0 LEVER, GRIP 2
004 16 |9020-210-607-1 LINK A, SPOOL 2
004 17 {9010-210-001-1 PIN A, LEVER 2
004 18 |V560-160-001-0 PIN , SNAP 10 2
004 19 [9010-210-606-0 BOLT , HEX/SHOULDER M6 1
004 | 20 |1902-721-006-0 NUT , HEX/NYLON M6 1
004 | 21 |9010-210-240-0 LEVERA, LH 1
004 | 22 |9010-210-250-0 LEVERA,RH 1
004 | 23 |2161-525-002-0 GRIP, LEVER 2
004 | 24 |9010-210-002-1 PIN B, LEVER 2
004 | 25 |V560-160-000-6 PIN , SNAP 6 2
004 | 26 |9020-210-660-0 GUIDE COMP , RH 1
004 | 27 |9020-210-670-0 GUIDE COMP, LH 1
004 | 28 |9010-210-630-1 PLATE COMP , FIX 2
004 | 29 |V212-360-602-5 BOLT , HEX/SP M6X25 4
004 | 31 |V411-160-008-0 WASHER , PLAIN M8 1
NOTE

-11 -




FIG 002-1

<
5| 8
W&
W <=
78l 8
>
0
LL
>
O
O
LL
>
-
<
>
5)
S &
~
o ¢
L o

NOTE

-12 -



==
FIG 005 VALVE COVER Year/ilonth
2022-03
BH6.7(RK)
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
005 1 9020-210-210-1 COVER (R) COMP 1
005 2 | 9020-200-051-0 PLATE , COVER A 1
005 3 | V240-360-802-0 BOLT , HEX/FLANGE M8X20 6
005 4 [Vv218-361-003-0 BOLT , HEX/SP M10X30 3
005 5 |9020-200-052-1 COVER, LEVER UP 1
005 6 |V240-360-802-0 BOLT , HEX/FLANGE M8X20 2
NOTE

-13 -




==

Year/Month

2022-03

SWING BRACKET

FIG 006
BH6.7(RK)

FIG 002-1

NOTE

-14 -



==
FIG 006 SWING BRACKET Year/Montn
BH6.7(RK) 2022-03
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
006 1 9020-200-130-1 SWING BRACKET 1
006 2 | 9020-310-400-0 CYLINDER ASSY , SWING 2
006 3 |9020-200-017-1 COLLAR , SWING CYLINDER 2
006 4 [V761-150-000-0 NIPPLE , GREASE/A-PT1/8 4
006 5 ]9020-200-560-0 PIN COMP 2
006 6 |V218-361-002-0 BOLT , HEX/SP M10X20 2
006 7 19020-200-002-0 COLLAR , SWING 4
006 8 |9020-200-015-0 DU BUSH 45X50X35L 2
006 9 |9020-200-621-1 HINGE PIN , SWING 2
006 10 |V760-150-000-0 NIPPLE , GREASE/A-M6F 3
006 11 | 9020-200-001-0 LOCK PIN , SWING 1
006 12 | 9020-200-004-0 PIN , SWING CYLINDER 2
006 13 |V201-461-008-0 BOLT , HEX/SP M10X80 2
006 14 | 8540-200-313-0 NUT , HEX/NYLON M10 4
006 15 |V201-461-009-5 BOLT , HEX M10X95 2
006 16 | 9020-200-016-0 DU BUSH 32X36X40L 2
NOTE

-15 -




=
o B0OM COMP Year/Month
BH6.7(RK) —
——FIG 008-1

.

L]

[ ]

JF .

{1

| |©

NN

1 H(FA

‘\\\W

NOTE
-16 -




==
FIG 007 BOOM COMP vear/Month
BH6.7(RK) 2022-03
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
007 1 9020-200-200-0 BOOM COMP 1
007 2 |9020-310-100-0 CYLINDER ASSY , BOOM 1
007 3 |9020-200-003-0 PIN , STOPPER 2
007 4 |[V704-140-040-0 C-RING , SHAFT 40 4
007 5 |V201-461-007-0 BOLT , HEX M10X70 6
007 6 |8540-200-313-0 NUT , HEX/NYLON M10 6
007 7 | 9020-200-007-1 PIN A, BOOM CYLINDER 1
007 8 |9010-200-006-0 LOCK PIN , BOOM 1
007 9 |[9010-100-501-0 PIN , LINCH 1
007 10 [9020-200-005-0 PIN A, BOOM 1
007 11 | 9020-200-011-0 PLATE A, HOSE FIX 2
007 12 | 9020-200-012-0 PLATE B , HOSE FIX 1
007 13 | V218-360-802-5 BOLT , HEX/SP M8X25 2
007 14 | 9020-200-008-0 PIN B, BOOM CYLINDER 2
007 15 [9020-200-009-0 PIN C, BOOM 1
007 16 | V760-150-000-0 NIPPLE , GREASE/A-M6F 1
007 17 |V761-150-000-0 NIPPLE , GREASE/A-PT1/8 4
007 18 [9020-200-013-0 PIN , DIPPERSTICK CYLINDER 1
007 19 |V218-360-802-5 BOLT , HEX/SP M8X25 1
007 | 20 |V380-260-008-0 NUT , HEX/FLANGE M8 1
007 | 21 |9020-200-016-0 DU BUSH 32X36X40L 2
007 | 22 |9020-310-200-0 CYLINDER ASSY , DIPPERSTICK 1
NOTE

-17 -




==
FIG 008 DIPPER STICK & BUCKET COMP Year/Month
BH6.7(RK) 2022-03

24-2

NOTE

-18 -




==
FIG 008 DIPPER STICK & BUCKET COMP Year/Month
BH6.7(RK) 2022-03
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
008 1 9020-200-300-1 DIPPERSTICK COMP 1
008 2 9020-200-020-1 BUCKET LINK/A 1
008 3 9020-200-040-1 BUCKET LINK/C 1
008 4 V201-361-007-5 BOLT , HEX M10X75 2
008 5 8540-200-313-0 NUT , HEX/NYLON 4
008 6 8940-100-254-0 DU BUSH 25X28X40L 8
008 7 9010-200-010-2 PIN COMP/D 2
008 8 \VV760-150-000-0 NIPPLE , GREASE/A-M6F 3
008 9 9020-310-300-1 CYLINDER ASSY , BUCKET 1
008 10 | V761-150-000-0 NIPPLE , GREASE/A-PT1/8 2
008 11 [9020-200-640-0 PIN COMP , BUCKET CYLINDER 1
008 12 | V218-361-002-0 BOLT , HEX/SP M10X20 1
008 13 19010-200-030-1 BUCKET LINK/B 1
008 14 19020-200-014-0 PIN , BUCKET 2
008 15 19020-210-400 BUCKET COMP(12”) 1
008 | 15A |9020-220-430 BUCKET COMP(9”) (OPTION) 1
008 | 15B |9020-220-410 BACKHOE BUCKET COMP(16") 1
008 | 15C |9020-220-420 BUCKET COMP(18”) (OPTION) 1
008 16 | 8510-510-001-1 TOOTH 3
008 17 19010-200-430-2 SPACE , TOOTH 3
008 18 |V200-361-405-5 BOLT , HEX M14X55 6
008 19 |V401-160-014-0 WASHER , SPRING M14 6
008 20 |V304-260-014-0 NUT , HEX M14 6
008 21 | V201-361-006-0 BOLT , HEX M10X60 2
008 22 |19010-200-460-0 BRACKET COMP , SMV 1
008 23 | 1488-505-015-0 BAND CLAMP 1
008 24 | TK2XA-100000 THUMB KIT(TB65) 1
008 | 24-1 | TK2XA-110000 MAIN COMP A 1
008 | 24-2 | TK2XA-120000 MAIN COMP B 1
008 | 24-3 | TK2XA-130000 MAIN COMP C 1
008 | 24-4 | T66A-140031 PIN D 1
008 | 24-5 | T50A-140000 PIN A 2
008 | 24-6 | T50A-140020 PIN C 1
008 | 24-7 | T85A-140101 PIN COMP D 1
008 | 24-8 | TK2XA-140050 SPACE B 1
008 | 24-9 | 1461-306000 LINK PIN 3
008 |24-10]0321-008050 BOLT 1
008 |24-11]0410-008000 NUT, NYLON M8x1.25 1
008 |24-12]0322-010055 BOLT M10x1.5x55L 1
008 |24-13]0410-010000 NUT, NYLON M10x10.5 1
008 |24-14]0231-100000 GREASE NIPPLE 2
NOTE

-19 -




=
5| 8
m <=
“ 8|8
>
V|
0p]
7))
<
T
<
L
7))
2B
S
™~
Q ¢
L o

FIG 002-1

NOTE

-20 -



==
FIG 009 SEAT ASSY vear/Month
BH6.7(RK) 2022-03
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
009 1 9020-200-610-0 SEAT ASSY 1
009 2 19020-200-430-0 BRACKET COMP , SEAT UNDER 1
009 3 | V201-461-216-0 BOLT , HEX M12X160 1
009 4 [Vv218-360-802-0 BOLT , HEX/SP M8X20 4
009 5 |8070-200-017-0 NUT , HEX/NYLON M12 1
009 6 [9020-200-420-1 BRACKET COMP , SEAT UPPER 1
009 7 | V201-461-211-0 BOLT , HEX M12X110 2
009 8 |V411-160-012-0 WASHER , PLAIN M12 8
009 9 |Vv401-160-012-0 WASHER , SPRING M12 8
009 10 |V304-360-012-0 NUT , HEX M12 2
009 11 [ 9020-200-410-0 BRACKET COMP , SEAT BASE 1
009 12 | V201-461-204-0 BOLT , HEX M12X40 6
009 13 [9020-701-120-0 BRACKET COMP , TOOL BOX 1
009 14 | V218-360-802-5 BOLT , HEX/SP 2
009 15 | V380-260-008-0 NUT , HEX/FLANGE 2
NOTE

-21 -




S/
Y Month
FIG 010 HOSE FITTING ear/Mon
2022-03
BH6.7(RK)
5 BOOM
18 cvunoen
9
27 | ol _Jo
e | Rttt 1 — o — i 7 :
i G 25 22 ] g | 9
B | TSR I o 16 I i
RS AU - I P ] = — SWING
i e {3--CN) 26 il i = CYLINDER/LH
| 2 1
i-7 6 & iy !
: - T8 | i
BUCKET ! ’ G 1L @ . B &
CYLINDER : £~|) E " !“J ;I——ﬂé-_ el " _7:”;-' I—Eﬂ - 14
- =T W S O@NENOO) M A f=—i=t |
B | 4 "f‘@:_lgﬂva Q..:]." il :'I = inge || I; ! . 5
i I, wn. )" () ON) 4 T Ea ==ty
..__.J_2 23 rirl'.l:[_i“_:-- :"'1"{7*? TS i__ ? 6 : [ “"iEfE{"-.
D i i N SN b v
= I 4= L'f "E 1 . - " a— - L 4 I !
s E_ i) — N — :'; —9 ] -l 1\./,1. LJI__Q = =HE 13—:__3|L—| '-'.1':— 14
] ! o . 20 -1
! e &
Q I |© :f.'_""_l : | ! Uy | = N
DIPPERSTICK 2]4 == q ! 19 ‘air— | SWING
CYLINDER | é 2% | b § | g ! CYLINDER /RH
~afip HY :
i |‘E { == 1 '}
21 :':l ID 19 21— | :D

STABILIZER CYLINDER/RH

STABILIZER CYLINDER/LH

NOTE

-22.




S|
FIG 010 HOSE FITTING Year/Montn
BH6.7(RK) 2022-03

KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
010 [ 1 [8510-510-600-0  |VALVE, MAIN 1

010 | 2 |[8510-510-004-0 | UNION/LONG e ONF 6

010 | 3 [8510-510-005-0 | UNION/SHORT o O 6

010 | 4 [9020-510-001-0 | ELBOW (UNF 7/8, PF 1/2) oy e PE 2

010 5 9020-510-211-0 HYD HOSE , P/T PORT PF1/2 - PT1/2 2

010 | 6 |[v774-001-080-1 |[NIPPLE PT1/2 2

010 | 7 [9020-510-212-0 | CHECK VALVE 1

010 | 8 [9020-510-213-0  [UNION PT1/2 1

010 | 9 [9010-510-440-0 | ADAPTER 10

010 | 10 [9020-510-352-0  |HYD HOSE , SWING/B UNE oo 0

010 | 11 [9020-510-351-0  |HYD HOSE , SWING/B UNFora 0T

010 | 12 [9020-510-353-0  |HYD HOSE, SWING/C UNE oe 2

010 | 13 [9020-510-002-0 | ADAPTER/T 2

010 | 14 [9010-510-450-0 | ADAPTER, PF1/4 R I

010 | 15 [9020-310-400-0 | CYLINDER ASSY , SWING 2

010 | 16 |9020-510-311-1 | HYD HOSE , BOOM/TUBE UNFora 0T

010 | 17 [9020-510-312-0 | HYD HOSE , BOOM/ROD UNE oo 901

010 | 18 [9020-310-100-0 | CYLINDER ASSY , BOOM 1

010 | 19 |9020-510-341-0 HYD HOSE , STABILLIZER/TUBE BHE gﬂg o - 2

010 | 20 [9020-510-342-0  |HYD HOSE , STABILLIZER/ROD |gnrone 0 | 2

010 | 21 |9020-310-500-0 CYLINDER ASSY , STABILLIZER 2

010 | 22 [9020-510-322-0 | HYD HOSE , DIP/ROD UNFora 0T

010 | 23 [9020-510-321-0 | HYD HOSE , DIP/TUBE UNE oo 901

010 | 24 |9020-310-200-0 CYLINDER ASSY , DIPPERSTICK 1

010 | 25 [9020-510-332-0  |HYD HOSE , BUCKET/ROD UNE oo 901

010 | 26 [9020-510-331-0 | HYD HOSE , BUCKET/TUBE UNFora 0T

010 | 27 [9020-310-300-1 | CYLINDER ASSY , BUCKET 1

NOTE

-23 -




FIG 011

BH6.7(RK)

LABEL GROUP

==
Year/Month

2022-03

NOTE

-24 -




==
Year/Month
FIG 011 LABEL GROUP
2022-03
BH6.7(RK)
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
011 1 9010-500-001-0 LABEL , IMPORTANT 1
011 2 | 9010-500-002-0 LABEL , CAUTION 1
011 3 | 9010-500-003-0 LABEL , WARNING/A 1
011 4 [9010-500-004-0 LABEL , WARNING/B 1
011 5 |9010-500-005-0 LABEL , OPERATION 1
011 6 |9010-500-006-0 LABEL , SWING FIX 1
011 7 | 9010-500-007-0 LABEL , BOOM FIX 1
011 8 19020-500-007-0 LABEL , PLATE NAME 1
011 9 |9021-500-008-0 LABEL , BH6.7 2
011 10 |[1144-910-003-0 LABEL , WARNING/P65B 1
011 11 | 8550-500-002-0 LABLE , RK 2
NOTE

-25-




==
FIG 012 ACCESSORY Year/Month

BH6.7(RK) 2022-03
TOOL BOX PARTS FIG 009 SEAT ASSY FIG 008 DIP&BUCKET COMP
o ° IT
17 8
19 20
16

NOTE

-26 -




==
FIG 012 ACCESSORY Year/Montn
BH6.7(RK) 2022-03
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
012 1 9020-701-120-0 BRACKET COMP , TOOL BOX 1
012 2 | V201-461-216-0 BOLT , HEX M12X160 1 FIG009-03
012 3 |8070-200-017-0 NUT , HEX/NYLON M12 1 FIG009-05
012 4 [9020-400-200-1 BRACKET , HANGER 2 FIG001-02
012 5 |9020-400-210-0 PIN , SUB FRAME 2 FIG001-08
012 6 |V201-461-604-5 BOLT , HEX M16X45 2 FIG001-04
012 7 | V201-461-606-0 BOLT , HEX M16X60 4 FIG001-05
012 8 |V203-462-006-0 BOLT , HEX/FINE M20X60XP1.5 6 FIG001-12
012 9 |V203-462-007-5 BOLT , HEX/FINE M20X75XP1.5 2 FIG001-11
012 10 |Vv301-360-016-0 NUT , HEX M16 6 FIG001-07
012 11 | V331-360-020-0 NUT , HEX/FINE M20XP1.5 8 FIG001-14
012 12 |Vv401-160-016-0 WASHER , SPRING M16 6 FIG001-06
012 13 | Vv401-160-020-0 WASHER , SPRING M20 8 FIG001-13
012 14 |V411-160-012-0 WASHER , PLAIN M12 2 FIG001-09
012 15 |V560-160-001-2 PIN , SNAP 2 FIG001-10
012 16 | 9021-500-009-0 OPERATOR ' S MANUAL 1
012 17 | 9020-200-014-0 PIN , BUCKET 1
012 18 |V760-150-000-0 NIPPLE , GREASE/A-M6F 1
012 19 |V201-361-006-0 BOLT , HEX M10X60 1
012 | 20 |8540-200-313-0 NUT , HEX/NYLON M10 1
012 | 21 |V218-360-802-5 BOLT , HEX/SP M8X25(SP) 2
012 | 22 |V380-260-008-0 NUT , HEX/FLANGE M8 2
NOTE

-27 -




